——

Model E3554-381

885727 02/03/04 Price {



E3558-380 REPAIR

REF"’- e

FRONY AXLE
ASBEMALY
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement paris other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE 333580A




L

KEY$  PART# - DESCRIPTIOR Qry
1 332319-880 MAIN FRAMERIDER TUV ..ccccooviiinvinnin . wa 'l
2 331834 FOOT PAD, RH, FULL WIDTH ... o
3 331845 FOOT PAD, LH FULL WIDTH ... v 1
4 5E269-853 GRILLE BRACKET, LH ..o 1
5 56260-853 GRILLE BRACKET, BH .. vl
& 56362-853 BRACKET,SUPPORT, FHONT AXLE - et
7 328154 SCREW, §/16-18X1.0WDFLLK ... B
8 85273 NUT, 5/16 18 HXWDFLLK .............. .6
8 29616 BOLT, .625X1,800 HHEH 1/2-20.... |
10 274654 NUT, 1/2.20 REGHXCTRLK .......... .
H 180138 SCREW, 3/8-16X3.00 HHG .. . B
12 2483 WASHER, 391DX1.25DX.07 BELL\,’IL -
13 1499 NUT, 4/3-16 REGHXCTRLK .., 2
id4 300584-860 CONSOLE GPWR NOTGHED FEN ..o 1
15 56235-860 CONSOLE, REAR COVEM..oo RO |
16 996346 SCREW, 1/4-20X 50 WAHMTAF .., v 16
17 321380-860 DASH NOWLIZAMMETER ELEG (oo i
18 44811 SOREW, 1/4-20X 75 WAHHTAP ..., 4
19 80352 MUT, 1/4-20 WDFLLK TOPLGCK........ -
20 57158 LATCH, aWDX.047 ASSY HOUD oo 2
2% 8462 BOLT, 375X 156 HHBH 5/16-18 ........... -
22 120384 WASHER, FLAT 406X .81X.065.. ... ... 2
a3 120203 WASHER, FLAT 344X 69X.055.... e z
24 1498 NUT, 5/16-18 REGHEXCTRLK ....... e &
25 53446 PIN, 816-18 HODD LATCH o 2
26 138538 WABHER, REGINTLK.320X.E1X.08 ..., 2
27 45174 NUT, 8/16-18 HEXWDFLLK WHIZ ... . z
28 E3084-360 HOOD, i, e}
29 £5044 TRIM, 77.8" BLA(,:K NARROW ..o 23.751n.
a0 56732 GRILLE ABSY. BLE 1
30-1 53401 GRILLE e, e i
30.2 82870 LAMP LENS . s -4
30-3 62571 LANP BE?EL ......................... L2
30-4 &5189 WIRE AGSY .. A
30-5 52672 HEADUGHT BULB .. 2
30-6 302677 SCREW 10- 14X.50TAP ...o.ooo vt ress, 2
37 57218 SCREW, 5/16.9X .75 WARHPLAS . ......, 4
Jg 180122 SCREW, 3/8-16X1.00 HHC ...coocooovvviisiriec oo, 2
39 1499 NUT, 3/8-16 REGHXCTRLK ...... .
40 180077 SCREW. 5/18-18X 75 HHC ..o 2
41 1498 NUIT, §/18-18 REGHEXCTRLK ... 2
333727 PARTS MANUAL .. 1
333728 ENGLISH QPERATOR'S MANUAL ..o, 1
333728 GERMAN OPERATOR'S MANUAL ... ISP
387717 GRASS CATCHER MANUAL ..o v, 1
328185 ENGLISH AIR ASSIST MANUAL .. |
330273 GERMAN AIR ASSIST MANUAL ... |
330272 FRENCH AIR ASSIST MANUAL .......oooooveeo 1




~ REF. GURTOMER A59Y, PG,
" SEAT AND HARDWARE

/ REF,
. S P> \,,-»-- CONSOLE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
eriginal equipment parts may vold your warranty. WITH OPPOSITE SIDE 333580A

7]



CHASSIS & HOOD ASSEMB

KEY#&  PAHTY DESCRIPTION ary
42 58367-860 PLATE.SEAT oo eeenrnten o i
43 20507 BOLT, 437X 166 HHSH 8/16-18 ... oo, 2
44 1498 NUT, 5/16-18 REGHEXCTRLK ......., i
A% 330463 SPRING, SEAT 1.5000X2.25LG -
46 120392 WASHER, FLAT 281X 53X.065. 2
47 995346 SCREW, 1/4-20X .50 WAHHTAP ..... 2
48 A ASM FENDER ..o S
48-1 327334-860 FENDER. ............ .
48-2 9239 CLEVIS ..o, ot
48-3 439455 SCREW, 5/16-18X 56PHPNMA BKPH ... .
484 301681 WASHER, .3441DX1.50DX.08 CU 2N ... e
48-5 120373 NUT, 81818 8Q ..o o
64 995346 SCREW, 1/4-20X .50 WAHHTAP .. .4
55 128358 BOLT, 5/16-18X1.00 CARRLN ...... e
57 55273 NUT, 5/18-18 HXWODFLLK ..., ... w2
58 58023 TRIM, 775" BLACK NARROW.......... 7810,
60 53446 2N, 6/16-18 HOOD LATCH ... .2
61 271184 NUT, 618-18 HEXKEPS ...,.... .2
64 50653 GUIDE, BELT .o, 1
65 41529 NUT, 3/8-16 HXCTRLKJAM GRD B, oo, 1
886 271180 NUT, 3/8-16 HEXKEPS ..o cons e 1
&8 305395 BELT GUARD SF RUBBER 7 X 2548 .. ... ... 2
69 57034 SCREW, 10-24X .63 TREMA ... SN j2
70 1501 WASHER, FLAT 208X B6X.040............c.covvimn, 12
71 308459 NUT, #10-24 HXHONYLK oo, 12

“ORDER INDIVIDUAL PARTS




\'\} @’@ REF.
AN /CHABSIS & HOOD PG.
AL
-l == /‘
o

REF, 7\
CUSTOMER ASSY, PG. é/
b (DASH)

(8TEEHRING WHEEL ™.~ L oy

3
& HARDWARE) e, e —
el S ]

e T

‘.
ol -
|
,|
i
REF, . .\' u,:__ . J J | i i
CHASSIS & HOOD PG, ™, % s /
(FRONT AXLE W e @
SUPPORT) S5 E KEY
ol HEF, KEYH1
\JL{.-/T *

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of sewice/replacqment parts other than ITEMS ARE?N‘?ERCHANGEABLE
original squipment parts may void your warranty. WITH QPPOSITE SIDE 327582H




23354.380 00 e STEERING ASSEMBL

KEY# PART# DESCRIPTION QTy
1 A AXLI: FRONT AS8Y, SF LONG .. oo 1
11 324915-67% SY FRONT AXLE 8F G8 ... }
12 50546 BEAHING FL .75910X1.00200X 75.. i
1-3 310368 SPINDLE ASSY RH LONG SF . e e 1
1.4 36625 RING, RETEX 67X 05TRUS133-75 ... I
15 310367 SPINDLE ASSY LH LONG SF ..o |
16 327619-853 ARM ABSY SF 4WS FRNT STHNG ... ]
1-7 454565 PiN, SPRING.250DIAX1.25LG HVPL ... "
2 302688 ASSY,TIE ROD 1931 LG .
3 180124 SCREW, 3/8-16X1.25 HHG ... " 2
4 120382 WASHER, REGSPTLK 395X 68X 10 ........ .. 2
5 1499 NUT, 3/8-16 REGHXCTRLK coovovovvr 2
6 324752 GEAR, SECTOR SFAWS ., ..o 1
7 333289 PLATE SECT SF dWS BLK .o 2
8 330071 BUSHING, SECTOR GEAR SF 4ws ... " i
8 181642 SCAEW, 3/8-24X1.60 HHG o\.ovvv s 1
10 845 WABHER, FLAT asox1.2zsxs1g.... .. """ 2
11 412349 NUT, 36-24 HXCTRIK . R
12 328808 DRAG LINK ASSY 17.60LG ...
121 57188 BALL JOINT &8 THD SHORT STUD ... .. " 2
122 124555 NUT, 3/8-24 REGHEXJAM ... 2
128 86190 DRAG UINK ... ol
13 120382 WASHER, REGSPTLK 308X 68X 10 ... .2
14 120369 NUT, 8/8-24 REGHEX ..., 2
15 327395 SHAFT, PIN-STR BLK e
16 306692 BEARING, FL. 50 IDX1.3700DX ... o
17 326508 SCREW, 1/4-20X 75 (T 30-35 FT#) 2
18 46531 NUT, 1/4-20 WOFL MAC-LOGK ... " 2
19 20864 RING, RET E 56X 04TRUS133-50 ... 1
20 54802 BEARING, FL .753IDX1.370DX 50 ... ... o
30 302628 TIRE & RIM, PU 15X6.0X6 TUR ... ™" s
30-1 24167 VALVE STEM

302 39829 RIM, WHEEL

80-3 314416 BEARING, FL

304  TIRE REFER TO TIRE TREAD PAGE

a8 642 WASHER, FLAT 758X1.31X.075 oo
36 36625 RING, RETEX .57X.05TRUS133.75 . .
37 40394 HUB GAP, 1.500ID X 7/8LG ...

g 180124 SCREW, 3/6-16X1.25 HHG ... ..

39 120394 WASHER. £FLAT 406X 81X.066 ...

40 45171 NUT. 3/8-16 HWOFL WHIZ-LOGK ...




HEF. =L TN
CHASSIS & HGOD PG, NG
FENDER ASM,

,

\\
[, N >
i Q"\—,ﬁl\‘;\

. ‘B
f’f"’f.\;\x 3:::{&\
e o N T
A R

REF. TENBION SPRING .
Mowe R FINAL ASSY. PG,

- '

REF. -

MOWER DRIVE Bgy . .
CHABSIS & HOOD Pa

VrCEREEE] MAIN KRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicelreplacemant pans other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty, WITH OPPOSITE SIDE 331232C

10



E3554-380

KEY#

WO O RO R —

PARTH

326501
22265
306226
326386
331624
325587-853
325580
274517
8260
25210
326802
326114-853
325130-853
18007%
56247

.. 14898

417058
8260
325495.853
330867
1498
313926
180077
1498
301238
160077
1408
322292.862
300171
956414
44108
301239
300171
44108
0435
138478
35267
303027
58328
58325
58329
9149
48306
58336
1502
57511
300310
300311
48508
300317
8260
120875
2405
120372
agg22
121g22
300335
300340

MOWER SUSPENSION ASSEMBL)

DESCRIPTION Qry
LEVERCLUTCH RH PTO ...oovvves oo esons w1
WASHER, FLAT S15X1.38X. 1718 oo 1

STOP. PTO ENGAGE ., e 1
PIN. SPRING.187DIAXS . 1SLG HD ... o
KNCB, ROUND 1.50DIA OR GRIP .. 1
STRAP AGSY, PTO BELCRANK ... 1
ROD, BELCRANK LINK (o ccvviniire . 1
WASHER, FLAT 408X 78)( 063 .. 3
PIN, HAIR .0%1 DIAX1.66LG ., - 4
WASHER, FLAT .386X1.25X. OQHT., i
SPRING, 69X7. 75X 0897 TENSION . e d
LIFT AS$Y LH e, ok
LIFT ASSY, RH .. v
SCHEW, 5/18-18X1.00 HHG 1
NUT, ADJUST . 1
NUT, §/16-18 REGHEXCTRLK ... ot
WAGHER, FLAT 531X1,06X.065 ....coooosoooo 2
PIN, HAIR 031 DIAXT88LG ... ... 2
BRACKET REAR HANG SUSP .. v 2
BOLT, 5/'16»18)(1.00 CAR ... i

SCREW., 5/16- ?EX T35 HHC ....................... 4
NUT, &/16-18 REGHEXCTALK .... 4
QUADRANT HEIGHT ADJUST ... a1
SCREW, BA6-18X 7EHHC .o 2
NUT, 5/16-18 REGHEXCTRUK ....ccoooooooriver 2
HANDLE, LIFT SHORT oo i
SOLT. 500X 270 HHSH 61618 ... ... . 1
WASHER, FLAT 506X .76X.024 ... s
NUT, 5/16-18 HWDFLCTRLK ....... e 1
PAWI, SQUARE . O RSP TTU i
BOLT, .500X 270 HHSH ¢ 5/16-18 . e 1
NUT, 516-18 HWDFLCTRLK oo 1
FOINTER, HEIGHT ADJ ............... a1
WABHER, EXLK . 195X.41X.05 ... . e d
SCREW, #8-32X .38 HHWATAP ...........cccooev 1
HOD.ACTUATOR-SHDRT .................

(‘R!F’ 750 OD W/ HOLE BLACK ...
BRACKET, CABLE RETAIN ..
PULLEY,POWDER METAL .....o.v.. .
BOLT, 375X .375 HHEH 1/4-20 . !
NUT, 1/4-20 REGHEXCTHLK ... o
LIFT CABLE 20.75LG ..o,
PIN.GLEVIS 310DIA+4750G ...,
RING, RETE 31X.25TRUX5133.31 ...
PULLEY ,POWDER METAL ...............

PIN, CLEVIS a376DIA X 81 LG
PIN, HAIR .001 DIAX1.66LG ..
NUT, 1/4-20 REGHEX ., ... """
CLEVIS, LIFT CABLE ... -
NUT, 1/4-20 REGSQ ...

PIN. COTTER 080 DIAX 7506 . e
LIFT COVER-BG" ... s oo




REF,

@

®
D0

x 1@:%
Tat T e

Fint.
Mﬁin Feame

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of servicefreplacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warrarty. WITH OPPOSITE SIDE 333579A




E3554:380 __MOTION DRIVE ASSEMBL

KEY#  PART# DESCRIPTION QTYy
1 A TRANSAXLE 940-007 2WS ...oo.covvvoceern 1
2 303108 PULLEY, 8.6 OD VAL T/A ... v 1
8 50795 KEY, HI-PRO 606 75DIAX187WD ..o 1
4 22083 RING, RETEX .56X.038TRUB10062 ..., 1
& 54758 BELT, VALB2.00 DRIVE .o 1
6 326615-8583 BRACKET, TRANSAXLE ......... i
7 180077 SCREW, 5/16-18) .75 HHC ... et
8 1498 NUT, £/16.18 REGHEXCTRLK .. 8
9 180021 SCREW. 5/16-18X2.50 HHG ., .4
10 120393 WABHER, FLAT 344X 69X, 065 e
11 14598 NUT, 6/16-18 REGHEXCTRLK ...... o d
12 aa2s213 BRACKET, T/A TORG. BLK ... w1
13 180087 SCREW, 5/16-18X2.00 HHC ....... e
14 1498 NUT, 5/16-18 REGHEXCTRLK ... e 1
1§ 180079 SCHEW. 5/15-18X1,00 HHC .......... .
16 136485 WASHER, EXLK 320X.61X.03 .. ol
17 1408 NUI 5/16-18 REGHEXCTRLK ....... ]
18 321849 LEVER. SHIFT LOW FNSFT ... 3
19 302760 CLAMP €25DIA ..., -
20 180077 ECREW, B/16-18X 75 HHC ......... SRR 4
EA] 1498 NUT, 8:16-18 REGHEXCTALK v 4
a2 3103586 BRACKET, PIVOT SH LEV ........., e
23 180020 SCREW, 1/4-20X .75 HHG ..o, 2
24 1502 NUT. 1:4-20 REGHEXCTRLEK .. .. e
25 309635 LEVER, $HIFT UPPER SOF 1/2-13 ., e i
26 3106285 SPRING, TORS. .56X.95X.085 ........... P, 1
27 137185 PIN, COTTER 128 DIAX1.00LG 1
28 NOT USED ON THIS UNIT

29 55514 KNOB, ROUND 1.80DIA OR GRIP ..o, 1
30 311209 COVER PLASTIC PO30/F4360-6 .........\oeoo . 1
N 311257-853 BRACKET COVER FNOR SHIFT oo 1
32 1341 CLAMP. SPRG 11710 ... TR 2
33 311331 SCREW, 1/4-15X.44/.53 HILOHHWA ... [DTTI 4
34 321844 ROD, CONNECTING, SHIFT  ZING ..., 1
35 137185 PIN, COTTER 125 DIAX1.00LG ..o 1
8 57158 BALL JOINT 3/8 THD SHORT STUD oo, i
37 124826 NUT, 3/8-24 REGHEXJAM .. e
28 120382 WASHER, REGSPTLK. 393X 68X 10 ... .o i
39 120869 NUT, 3/8-24 REGHEX ..o, U
40 323212 BRACKET, SHIFT B/F BLK ... oocevvverceee oo, i
41 57157 WASHER,.750X.250 5P TRANSAXLE ..... 1
42 56255 SCREW, 1/4-28X .75 NYLHHG v !
43 327917 SCREW, 816-18X1.50HHCFT ... od
44 73787 WASHER. FLAT 380X .75X.1793 . b
~CONTACT YOUR NEAREST TRANSAXLE DEALER FOK FARTS AND SERWC::.




ENGINE PG
... ENGINE

REF,™
FRAME

REF.

ENQINE SHEAVE
p... DECK ASSY FINAL

(SEE DETAIL A}
FOR ABSEMBL
T0 FAAME

3 " REFERTO
TIRE TREAD
PAGE

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPOSITE SIDE

333579A

14



3334380 MOTION DRIVE ASSEMBL

KEY#  PARTE DESCRIPTION aTyY
50 49896 BELT GUIDE .. e et 1
51 271184 NUT, 5796.18 HEXKEPS ... . 1
52 12008% WASHER, FLAT .344X 68X.086 .2
53 1458 NUT, 5/16-18 REGHEXCTRLK ... ... 1
54 331826 ASSY, PEDAL, BRAKE, CLUTCH . v
55 319676 PIN, CLEVIS 500DX4.870.G ... . !
58 2968 WASHER, FLAT 504X 75X.059 . d
57 331972 SPACER, SLEV .53 X .62X1.240 ... ... o
58 56180 PIN, HAIR .091 DIAX1.62LG ..o 1
59 46761 PAD,CLUTCH/BRAKE PEDAL .......... 1
80 321069 IDLER ARM BRACKET TRAGTION .. o
61 329989 BOLT, 625X 135 HHSH 5/16-1 ..., o
62 45602 WABHER, FLAT 333X .87X.116 . o
83 1498 NUT, 5/16-18 REGHEXCTRLK ... .. ... " 1
64 327867 SPRING,3/a ODX7 75X.091 TENSIO.. i 1
65 39658 RETAINER BELT . e 1
66 35374 PULLEY, IDLER V4L 2.08X 62 i
&7 45892 BOLT, 3/8-16X1.50 CARRSN . .
68 1483 NUT, 3/8-16 REGHXCTRLK ... JO PR OPTUUTT H
63 333175 CLUTCH ROD ASSY. 268 OIA 892 .. """ 1
71 326780 SPRING, 2/BODX2. 14 X055 TENSIO 1
72 323210 BRACKET, TRCTN 8/F BLK ..., 1
73 46824 BOLT, 500X .188 HHSH &/18-18,. . ... . " 1
74 1498 NUT, 8/16-18 REGHEXCTRLK ... 1
75 333263 ROD, BRAKE 940 BLK .. ‘ e 4
76 313681 CLUTCH SPRING ., b 1
77 50352 NUT, 1/4-20 WORLLK TOPLOGK ... . 1
78 331789 TIRE & RIM, PU 18X8,5X8 TURBSS . .. . . 2
TIRE SEE TIRE TREAD PAGE

7841 24167 VALVE STEM

782 326362 WHEEL, HUB

78 52028 KEY, SQUARE 1687SQX2.250G ... 2
80 542 WASHER, FLAT 755X1,.31X.075. . 4
81 42815 WASHER, FLAT 758X1.53X.07 ... ... 2
82 36625 RING, RETEX .57X.05TRU§133-75 2
85 40394 HUB CAP, 1.50010 X 7/8LG ... .. ~""""5




CHASSIS &
HOOD PAGE

REF, CHASSIS .
& HOOD PAGE -
MAIN FRAME
NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of service/reptacement parts other than ITEMS ARE INTERCHANGEABLF
original equipment parts may void your warranty. WITH QPPQOSITE SIDE 331652A

16



KEY# PART# DESCRIPTION Qry
1 ENGINE ENGINE 10 12HP BSS 3A {SEE ENGINE MANUAL) A
2 50847 SCREW, 3/8-16X1.25 WAHHTAPBLK .. R
3 138489 WASHEH EXLK .384X.69X.04 ... ....!
4 57908 MUFFLER-DOMEXP RGUND oo vt
g 54767 SHIELD, HEAT FOR ROUND MUr-FLEH A
6 54980 SCREW, §/18-18X3.50 HHGC ., . e
7 48708 GABKET, MUFFLER ..., e
8 56472 DEFLECTOR SIDE QUT (BS2Z2873Y . oo 1
g 35287 SCREW, #8-32X .38 HHWATAP ............. et
10 55387-853 BRACKET FUEL SUPPORT ., e
11 180020 BCREW, 1/4-20X 75 ARC ., 2
12 50352 NUT, 1/4-20 WDFLLK TOPLOCK .. -
13 314989 TANK FUEL 1 GAL CLEAR ..., 1
14 300303 SCREW (25X, 75X B1HHWAPLASTITE . o d
16 —41007 TUBING, .25X.50X BULK GAS LINE ..., .. 18 In.
16 47345 CLAMP HOSE SCREW TYPE ... .2
i7 48704 CAP. GAS 1-1/2-7 THD BLK ., o1
18 57444 TIE, CABLE BLACK NYLON 5 5;7 o
19 320031 THROTTLE CONTROL oo, o
20 274707 SCREW, 10-24X .50 WAHHMA . o
21 308439 NUT, #10-24 HXHONYLK . L2
22 50607 KNOB, ROUND THHOTTLE BLALK ol
23 NOT USED ON THIS UNIT

24 NOT USED ON THIS UNIT

17



REPAIR PARTS

NOTE: ALWAYS USE ORIGINAL EQUIPMEN] ALL UNNUMBERED
PARTS. Use of service/replacement pars other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH QPPOSITE SIDE 3323430

18



=3534:380 _ __PRE-PAINTED DECK ASSEMBL

KEY# PART# DESCRIPTION ary
1 325108 39" DECKKIT .. 1
2 326285-553 BAR, SKID w1
3 120230 BOLT, 5/16-18X1.25 CARRLN ..... e, 2
4 271184 NUT, 5/16-18 HEXKEPS ... -
§ 57318 GUIDE, BELT 8/16-18 THD 1. 1
6 1498 NUT, 5/16-18 REGHEXCTRLK ... A
7 313928 BRACKET, CHUTEBLK ............... o
8 180073 SCBEW, 5/16-18X .50 HHG .. .2
9 1468 NUT, 5/16-18 REGHEXCTRLK ... .2
10 313g929 LIFT BRACKET, REAR RH BLK | i
i1 180077 SCREW, 5/16-18X .75 HHC .. 2
ig 120363 WASHER, FLAT 344X 69X.065 .2
13 1498 NUT, §/16-18 REGHEXCTRLK ... 2
14 310667 BRACKET,DECK LIFTREAR LHBLK .. il
16 180077 SCREW, 5/18-18X 7B HHC ..., .2
16 120393 WASHER, FLAT 344X .69X.085 ..., .
17.. 1498 NUT, 5/16-18 REGHEXCTRLK ......... -
18 315302-853 BHAGKET IDLER SUPPORT w.vvvovveeoeoovveiee, 1
19 300345 SCREW, 5/16-18X1.08 WAHNWTAP ... . 1
20 120393 WASKER, FLAT 244X 68X.068 . )
21 1458 NUT, 8/16-18 REGHEXCTRLK oo ol
22 56424-853 QUILL ASEY. 36/38/40/45 ..., .l
281 56425 SHAFT/SADDLE 36" ... o e 1
2.2 49562 BEARING, BALL 6203-2AA(SEALS)-C3 . . e 1
22-3 50616 DUST SHIELD oo o
224 55547 QUILL CABTING (1046) .. e, 1
22.5 49562 BEARING, BALL 6203- 2AA(L-=EALS) Ga .y
226 50818 SPACER, SLEV 660X 88X3.797 ... s 1
pope B £1449 SPACER, SLEV 672X 93X 438PM ... e i
22-8 313898 PULLEY ABSY ... oo 1
22-9 56365 WASHER, SPECIAL QUILL .o 1
22-10 1282 NUT, 71820 WDFLLK ... oo e
23 45498 SCREW, 5/16-18X 75 WARHTAR v ?
24 312626 LIFT SUPPORT FRONTDECK ..o
25 328155-853 PLATE-MCUNTING ..o,
26 180077 SCREW, 516-18X 7S HHC ..o 4
27 1408 NUT, 5/16-18 REGHEXCTRLK ... ST
28 58305-853 BRACKET LINK DECK ERONT ..o
2¢ 98247 NUT, ADJUST ..., e
30 180079 SCREW, 5M6-18XV00 HHG oo
31 1484 NUT, 5/16-18 REGHEXCTRLK ...,
32 312477 WHEEL BRACKET, LH BLK v
az 180077 BCREW, 5/46-18X 75 HHC oo
34 1496 NUT, 5/16-18 REGHEXCTRLK ...
35 300102-853 WHEEL BRKT, BH oo
36 180077 SCREW, 8/16-18X 75 HHC woovovver
a7 14¢8 NUT, 5/16-18 REGHEXCTRLK
38 308832 BLADE 19.69 HI-LIFT BLK oovovvesoo

3¢ 2483 WASHER, 300X 1.250%X.07 BELLVIL oo
40 89573 SCREW, /8- 24X1.00 NYLMHG ...
41 300491-853 BRACKET, IDLER ARMBRAKE ......oooovvovv

41.1 300480-853 IDLER ARM 36.38. 30,4458D ...

41.2 306873 BRAKE PAD - HARD - 2324AF _. .

41-a 41601 RIVET, QVSET .167DIAX 500G &T ...
42 300180 BOLT, .50 X1.88 HHSHB/8-16 ..o
43 966416 WASHER, FLAT 321X1.00X 1425 .o
44 45171 NUT, 3/8-16 HWDFL WHIZ-LOGK .ovvvo
45 326249-853 BRACKET, EXTENSION IDLER oo
46 180077 SCREW, 6H6-18X 765 HHG ..o
47 1498 NUT, 5/46-18 REGHEXCTRLK oo v

48 180020 SCREW, 1/4- 20X 78 HHG ..o
49 1602 NUT, 1/4-20 REGHEXCTRLK oo
52 303247-853 ASSY BLADE BRAKE 86,32.45 ... e,
52-1 303248 BRAKE ARM, ..o .
52.2 306873 BRAKE PAD - HARD - 232AF ..o
52-3 135624 RIVET, TRSET .185DIAX 41LG ST ... e
53 180077 SCREW, 5/16-18X .75 HHC .

54 120383 WASHER, FUAT 344X 6OX.065 ... ... " .
885 1498 NUT, 5/16-18 REGHEXCTRLK ..
56 315308 ROD, BRAKE, 14.7 39" DECK ZING .

57 1502 NUT, 1/4-20 REGHEXCTRLK oo

19



REF,
ENGINE DRIVE
SHAFT

s 17
RER, .
ICLER ARM ASSY - e

NOTE: ALWAYS USE ORIGINAL EQUIPMENT ALL UNNUMBERED
FARTS. Usse of service/replacement parts other than ITEMS ARE INTERCHANGEABLE
original equipment parts may void your warranty. WITH OPPQSITE SIDE 3323448

REPAIR PARTS




KEY® PARTH DESCRIPTION QTy
1 ) ASM.DECK 395US SF/AIR ASST. . wn
2 §8306 ROD, DECK HITCH ., |
3 8260 PIN, HAIR 091 DIAX{ 66LG ... el
4 1346 RETAINER, BELT .. o
8 310328 PULLEY, IDLER BFF 4.00 WIDE FL ot
§ 57328 80LT, 3/8-16X2.00 CARREN ... . el
T 120382 WASHEH. REGSPTLK.SQSX,GBX.‘PO w1
8 120377 NUT, 38-16 BEGHX ......oocooooooivoeor i
8 322084 SPRING, 75X8.4X 105 TENSION ... R
10 326256 SPARING, .78X10.0X.106 TENSION ..o 1
1 300680 BELT, V5L 77,75 KEVLAR . voceve o
12 326057 GUARD, BELT LH PLASTIC 1
18 180077 SCREW, 8/16-18X .76 HHC . e B
14 120383 WASHER, FLAT 344X 69X.065 ... .. 3
15 1498 NUT, $/16-18 REGHEXCTRLK . ..o 3
16 302611 GAUGE WHEEL.EURD 6.0000X1.38WD ... ... 2
17 23763 BOLT, .500X1.390 HHSH 3/8-16 . . .-
1 1489 NUT, 3/8-16 REGHXCTRLK .. .2
19 57818 CHUTE DEFLECTOR 367,38" 45" ................ . ¥
20 3144975 SPRING, TORSION CHUTE DEFLECTOR ... o
21 57317 PIVOT ROD,CHUTE .. 1
22 326034 PULLEY, ENG VL 4 00 OFFSET e 1
23 120383 WASHER, REGSP’ TLK.458X.76X12 ... ... 1
24 433146 SCREW, 7/16-20X4.28 HHG BLK .. e
25 328830 ASSEMBLY HOSE MTG

28 1499 NUT, 3/8-16 REGHXCTRLK

* ORDER INDIVIDUAL PARTS.

21



NOTE: ALWAYS USE ORIGINAL EQUIPMENT

- ALL UNNUMBERED
PARTS. Use of service/replacement parts other than ITEMS ARE INTERCHANGEABLE

original equipment pars may void your warranty, WITH OPPOSITE SIDE 3335774

22



E3554.380 ~LECTRICAL ASSEMBL

KEY# PART# DESCRIPTION QaTry
1 331739 WIRE HARNESS 8-12B&S .........oooivrie 1
2 41482 PRESS CLIP,1,380L.G 28810 ... -
5 57444 TIE, CABLE BLACK NYLONB.82 v A
6 41482 PRESSE CLIF.1.380LG 255D .\ovvvvveei .2
2] 327354 SWITCH.IGNITION & LIGHTS DELTA ..., ol
10 327352 NUT, 5/8-8ACME DELTA FOREBOOT oo 1
1 327350 KEY IGNITION DELTA ...ovvviovi v d
12 67476 SWITCH.SCREW MNT DP NC NO BLK
13 300302 SCREW. #10 X 50 HHTAPPSTBLK oovvvoeo 4
14 53716 SOLENQID ..ot
16 187745 SCREW, 1/4-20X .75 HXSEMMA ...
16 1064 WASHEF% FLAT 281X1.00X,063 ..
17 1502 NUT, 1/d-20 REGHEXCTRLK ........,
18 271172 NUT, 1/4-20 REGHEXKEPS .......,
19 271187 ‘NUT, 5/16.24 HKEPS ..............
20 65511 WIRE, GROUND, 12.5% ...
21 271184 NUT, 6/16-1B HEXKEPS ................,
28 57547 SWITCH, 8EAT e,
2% ~18Q505 SCREW, 1/4-20X 38PHPNHMA .........
24 appas7 BATTERY 12V ..o,
25 328175 BATTERY BRACKET
28 995346 SCREW, 1/4-20X .50 WAHHTAR ...,
27 187745 SCREW, 1/4-20% ,76 HXEEMMA ...
28 1802 NUT, 1/4-20 REGHEXCTRLK ..........
28 180020 SCREW, 1/4-20X .75 HHG ...
30 271172 NUT. 1/4-20 REGHEXKERS .. ... ... ..~
31 302031 FUBE SPADE TYPE 32V 15A
32 9149 BRACKET, CABLE RETAIN ...o.ooooove oo
aa 57444 TIE, CABLE BLACK NYLON 6.82 ....... ...
34 308201 INSULATOR, BATTERY BOQT EURS .
WIRING SCHEMATIC
T BAH
= e s o e

[__ - @ P ___i"‘f’__-_; M~ d“‘d/‘)"*—*‘“ [ Fone

18 NP, (D
RIst o ;wm@ YELLOW
‘ N . -
NED/WHITE . 7
& N
ﬂc 5] Ol %50
——] DECK SWITCH STaxt aix il s?gr%uuﬁ
JI
(03 g
-
sﬁvm{n GNDON SWTCH 77
POSTION |6 TW]L[B]S
OFF s
RUN/LIGHT ole
RUN N o
| START LT
ALK HEADLIGHTE

331738




REPAIR PARTS

i P,

R YT e
TR 2 b e

333583A

24



DECAL ASSEMBL

KEY# PART# DESCRIPTION GQTY
i 55832 PAD, FOAM TOP HOOD LIt e seaeseesatbanereseseres st o tsnnnes |
2 55833 PAD, FOAM HOOD SIDE LH ... e d
& 55834 PAD, FOAM HOOD SIDERH ..o 1
4 320724 DECAL, DASH PLAIN EXPORT ... 1
5 327610 DECAL, PTQ ENGAGEMENT, ISOEXP ..ovvvee 1
7 89524 DECAL INSTRUCT GONSOLE TOP GER o, .
8 307382 DECAL INSTR. CONSOLE TOR ENGL ... |
9 402214 DECAL, HEIGHT ADJUST ..o 0 i
10 305770 DECAL CAUTION TRIANGLE EUROPE ...,

11 68902 DECAL WARNING, FRENCH/GERMAN ...,

12 310553 DECAL DANGER ENGLISH

13 311394 DECAL SHIFT REV/NEUTRAL ...
14 ~@%1013 DECAL SHIFTER POSITION ......,

15 68903 DECAL BRAKE/CLUTGH IS0 .o
16 318010 DECAL TUV GS ..




i ,‘?ﬁ. '

R 333684u

26




Lo IR A X

KEY# PART#

70684
70685
312002
70882
70683
300442

DEcaL

DESCRIPTION Qary

DECAL, HOOD B&S STRIP RH e e e
GECAL, HOOD BBS STRIP LW . |
DECAL,GRILL INSERT UNITECH oo e, 1
DECAL,RIDER CONSOL STRIP RH ..., o
DECAL RIDER CONSOL STRIP LM ... . . " 1
NAME PLATE, 12/39 WHITE i 2

27




NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS. Use of service/replacement pars other than

ALL UNNUMBERED

) ! ITEMS ARE INTERCHANGEABLE
original equipment pants may void your warranty. WITH OPPOSITE SIDE

327405D

28



2 %261 g 1o
[S110 N & )\ QY

Lrad

KEY# PART#

57455
330510
120393
120638
180077
331322
301413
466378

DESCRIPTION QTy

SEATMICHIGAN WISW HOLE ......oooooo
STEERING WHEEL .....ooveeeee i, ool
WASHER. FLAT 344X 69X.065 ... .4
WASHER, HVSPTLK .328X.60X.08 ...... .4
SCREW, 516-18X 78 HHG ..o 4
COVER, STEERING SHAFT ooooovocceerr 1
SPACER, STEERING SHAFT ... e 1

PIN. SPRING.250DIAX2.00LG HVPL .o 1




TIRE SIZE

11 X4.00-5
18 X5.00-86
15 X6.00-6

16 X4.80-8
16 X6.50-8

18 X6.50-8
18X8.50-8
18 X9.50-8

20X 8.00-8
20X 10.00-8
20 X 10.00 - 10-

23X8.50-12

“A”
42295

41060
39830

41081
319683
41106
319685
58276
55893

53655

NBn

319679
319680
316702

305035
319682

42091
317400
316701

319684
319686
319687

319690

(‘C!)

301140

57164

319689

(ADn

313852

3145839

313850

314584

313654

314370

“ESS

331606

TIRE TREAD PAGE

316711 D




